
 
 

2011 ANNUAL REPORT  
PAGE 1 

  
 

Executive Summary 
 
The Guelph Wastewater Treatment Plant (WWTP) provides treatment of domestic, 
commercial, institutional and industrial wastewater collected from the City of Guelph and 
the neighbouring community of the Township of Guelph/Eramosa.  The facility, located at 
530 Wellington Street West, provides tertiary treatment with disinfected effluent being 
discharged to the Speed River.   
 
This report documents the performance of the sewage works as specified in Certificate of 
Approval 5388-7TXJ6T. 
 
The WWTP provides preliminary screening and grit removal, primary treatment by 
sedimentation, secondary treatment by conventional and extended aeration activated 
sludge and two stage tertiary treatments utilizing rotating biological contactors (RBC) 
followed by sand filtration.  Disinfection of the final effluent is a requirement and is 
accomplished by the addition of sodium hypochlorite followed by the addition of sodium 
bisulphite for de-chlorination prior to discharge to the receiving stream. 
 
Process loading to the facility in 2011 was within typical values and the sludge 
accountability for the facility closed at 3% .The average total daily wastewater flow for this 
reporting period was 49.894 ML/day. The maximum total daily flow was 89.140 ML on May 
19th 2011.  
 
Overall, the WWTP performed satisfactorily during the reporting period.  A summary of 
effluent quality data is included as Table 3.1 of this report.  The data indicates that the 
facility recorded annual removal efficiencies of cBOD5 – 98.7%, TSS – 99.1%, TP – 
97.2%, TKN 95.3% and NH3 – 97.7%.   
 
Solids generated during treatment were primarily stabilized by anaerobic digestion and 
subsequently mechanically dewatered. During the reporting period a total of 4452 dry 
tonnes of dewatered biosolids were generated. Of this total 783 dry tonnes were 
beneficially land applied or recycled into a primary digester.  
 
The facility has no provision for primary treatment or raw sewage bypass directly to the 
Speed River.  The facility does have provision for secondary treatment, tertiary (RBC’s 
and or sand filtration) bypass or partial tertiary treatment bypass.  All flow through the 
facility received at a minimum, complete secondary treatment and was chlorinated. There 
were two (2) bypasses in 2011. Please see section 5.0 for details. 
 
A plant flow diagram of the facilities process operations is presented as Appendix A of this 
report 

  



 
 

2011 ANNUAL REPORT  
PAGE 2 

  
 

 
Introduction 
 
A key component of a Comprehensive Performance Evaluation (CPE) is to perform a process 
loading assessment. This evaluation examines the measured flow and mass loading for the 
population and compares it to typical per capita contributions.  
As seen by the table below the City of Guelph WWTP was overall very typical in terms of process 
loading for 2011. 
 

 
 
 
 
Another important part of the CPE is to conduct a Sludge Accountability on the process. Sludge 
accountability compares measured sludge production from the data collected and compares it to 
projected sludge production results. This comparison, which has a best practice acceptable 
range of plus/minus 15%, is valuable in measuring the reliability of the data being collected to 
properly represent the facility performance. Contributing factors to successful sludge 
accountability include accurate sampling and a knowledgeable facility staff to take care of the day 
to day process requirements. Please refer to section 7.0 for more detail on the volume of 
samples that staff collect and analyze. 
 
  

Process Loading Evaluation  
Population : 134,894 (includes Rockwood) 
 

  Parameter Actual Typical 
Per Capita Flows and Loads 

Per Capita Wastewater Flow 372 L/d per person 350-500 L/d per person 
Per Capita BOD5 Loading 72g/d per person 80 g/d per person 

Per Capita TSS Loading 84 g/d per person 90 g/d per person 
Per Capita TKN Loading 12.7 g/d per person 13 g/d per person 

Ratios 
Flows: Peak Day/Annual Average 1.5 2.5-4.0 

Raw: TSS/BOD5 1.2 0.8-1.2 
Raw: TKN/BOD5 0.18 0.1-0.2 



 
 

2011 ANNUAL REPORT  
PAGE 3 

  
 

For 2011 the City of Guelph sludge accountability resulted in a 3% accuracy which is well within 
the acceptable variability and therefore validates the reliability of the data collection and analysis. 
 

Sludge Accountability Summary 2011 
    

         Reported Sludge kg/d   Projected Sludge kg/d   
  

       
  

Intentional Wasting 13568 
 

Primary Sludge Production 6786   
Unintentional Wasting 99.8 

 
Biological Sludge Production 3524   

Side Stream (2240) 
 

Chemical Sludge Production 807   
  

       
  

Total 
 

11,428 kg/d 
   

11,117 kg/d 

  
       

  
  

       
  

Sludge 
Accountability 3% 

     
  

  
       

  
Dewatered Cake production is   12,220 kg/d 

   
  

  
       

  

Note: plus/minus 15% is best practice           

          
 

Appendix E demonstrates the calculations that were made to obtain the above results. 
 
 



 

2011 ANNUAL REPORT  
PAGE 4 

  
 

1.0 Wastewater Flow 
 
A Parshall flume complete with secondary instrumentation is provided immediately downstream 
of the facilities chlorine contact chamber.  The effluent flow rate through the flume is continuously 
measured, integrated and totalized on a daily basis in the facilities Supervisory Control and Data 
Acquisition system.  This daily data is manipulated electronically in spreadsheet software to 
calculate and report the average total daily flow and maximum total daily flow for each month.  
Flow data for the 2011 reporting period is included as Table 1.1 of this report as well as 
represented in chart 1.0. A comparison of total flow per month between 2010 and 2011 can be 
seen in chart 1.2 

The average total daily flow for the year 2011 is 49,894 ML/d. A maximum total daily flow of 
89,559ML was recorded on May 19th 2011. 

 
Table 1.1 
City of Guelph Wastewater Treatment Plant   
Wastewater Flow Data, Year 2011   
 

 
 
The Summer period is April 1 to October 31.     
The Winter period is November 1 to March 31   
 
 
 
 
 

2011
Average Total Daily 

Flow ML
Maximum Total Daily 

Flow ML
January 41.643 44.202
February 43.035 59.882

March 58.951 85.337
April 56.743 67.961
May 62.922 89.559
June 56.262 82.055
July 45.472 50.271

August 42.260 47.525
September 43.888 47.407

October 47.040 66.881
November 47.217 71.935
December 53.294 63.962

Annual Average 49.894 x
Winter Average 48.828 x

Summer Average 50.655 x



 

2011 ANNUAL REPORT  
PAGE 5 

  
 

0 

10 

20 

30 

40 

50 

60 

70 

80 

90 

100 

January 

February 

M
arch 

A
pril 

M
ay 

June 

July 

A
ugust 

Septem
ber 

O
ctober 

N
ovem

ber 

D
ecem

ber 

Average Total Daily Flow ML Maximum Total Daily Flow ML 

2011 Average Daily Flow & Peak Flow  (MLD) 

Chart 1.1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Chart 1.2 illustrates the total monthly flow comparison between 2010 and 2011; to which the 
facility saw an 8.1% rise is total flow. 
 
Chart 1.2 
 

  



 

2011 ANNUAL REPORT  
PAGE 6 

  
 

2.0 Raw Influent Wastewater Quality 
 
Considerable effort is undertaken in monitoring the characteristics of WWTP influent, effluent 
and intermediate process streams to provide the necessary data for process optimization by 
plant staff and meet Certificate of Approval monitoring and reporting requirements.  Twenty-four 
hour flow proportional composite samples are routinely collected and analyzed.  The raw influent 
wastewater data analyzed by the Guelph WWTP and CAEAL certified outside laboratories is 
combined and a monthly summary is presented in Table 2.1. 

 
Table 2.1 
City of Guelph Wastewater Treatment Plant       
Raw Influent Wastewater Quality Data, Year 2011  
      

 
 

  

2011 pH 1cBOD5 TSS PTot TKN NH3-N
(mg/L) (mg/L) (mg/L) (mg/L) (mg/L)

January 7.7 214 238 5.71 42.7 25.1
February 7.7 250 242 5.38 45.2 26.3
March 7.7 146 196 4.39 33.6 19.5
April 7.6 130 179 3.99 28.3 16.8
May 7.6 117 196 3.48 23.8 12.9
June 7.6 128 335 3.64 27.0 14.5
July 7.6 150 201 4.31 32.8 17.8
August 7.7 168 236 4.82 33.5 19.8
September 7.7 173 262 5.41 38.0 23.2
October 7.6 180 244 5.16 34.6 22.5
November 7.7 168 278 5.14 37.7 23.7
December 7.7 210 246 4.70 31.7 19.1
Annual Average 7.7 170 238 4.7 34.1 20.1
Winter Average 7.7 198 240 5.1 38.2 22.7
Summer Average 7.6 149 236 4.4 31.1 18.2



 

2011 ANNUAL REPORT  
PAGE 7 

  
 

3.0 Final Effluent Quality 
 
Primary sedimentation and secondary activated sludge treatment is provided by four separate 
treatment trains namely Plants 1, 2, 3 and 4.  Plants 1, 2, and 3 incorporate conventional 
activated sludge with the secondary effluent from each of these three plants directed to a 
common pump well.  The combined secondary effluent is lifted by vertical turbine pumps to the 
rotating biological contactors (RBC) influent distribution channel and evenly split to each of the 
four RBC trains.  Each of the four RBC trains consists of eight shafts in series.  The process 
objective of the RBC’s is to provide additional biological treatment for the oxidation of ammonia.  
Effluent from the RBC trains is discharged to a common sand filter influent channel and 
distributed to the sand filters for additional suspended solids capture.  The Plant 4 treatment train 
incorporates extended aeration activated sludge and is capable of complete nitrification. As such 
plant 4 secondary effluent can be directed to a separate pump well which discharges to the 
common sand filter influent channel for distribution to the sand filters for additional suspended 
solids capture.  Plant 4 secondary effluent can also be directed through the RBC’s as plants 1, 2 
and 3. 
 
The final treated effluent passes through a Parshall flume and is measured by an ultrasonic 
transmitter.  Both the transmitter and remote recorder are calibrated yearly to ensure accuracy of 
total flows.  (See appendix C)  A Plant Flow Diagram is included as Appendix A.  Design data for 
the treatment units are listed in Appendix B. 
 
Effluent quality requirements as specified in the Certificate of Approval differ for summer and 
winter conditions, as noted below. 
 
An automatic sampling system collects a series of flow paced aliquots from the chlorine contact 
chamber and combines them in a container within a refrigerated compartment to produce a 24-
hour flow proportional composite sample of the treated WWTP effluent.  This composite sample 
is then analyzed in the Guelph WWTP laboratory on-site.  Routinely, samples are submitted to 
an independent Standards Council of Canada (SCC) accredited laboratory for analysis and 
WWTP laboratory QA/QC.  The combined results from the Guelph WWTP and independent 
laboratory are tabulated in Table 3.1.   This table provides a monthly summary of final effluent 
quality data.   
 
Residual chlorine and sodium bisulphite are constantly monitored in the chlorine contact 
chamber in keeping with the year round requirement for disinfection.  Both sodium hypochlorite 
and sodium bisulphite application and control is provided by ORP instrumentation.  The objective 
of 200 E. Coli CFU/100mL of sample was met. Performance data is presented in Table 3.1. 
 
As mandated by Environment Canada, the facility has optimized the disinfection/de-chlorination 
system to reduce the total residual chlorine to the speed river to 0.02mg/L.  In addition to 
independent SCC accredited laboratory analyses, the City of Guelph has continued to develop 
the quality assurance measures initiated in 1998 at the Guelph WWTP analytical laboratory. This 
includes continued development and support of a quality management system for laboratory 
operations designed to meet the requirements of the ISO/IEC 17025 Standard needed for 
laboratory accreditation.   



 

2011 ANNUAL REPORT  
PAGE 8 

  
 

The goal is to complete the quality management system by the end of 2012, and to apply for 
ISO/IEC 17025 accreditation in 2013. Some of the initiatives that have been put in place as a 
result of this goal are the following: 
 

• All test methods have been or are in the process of being validated to prove method 
performance on site and prove any modifications to test methods are technically valid. 
 

• A quality control program has been instituted for all test methods that have undergone 
validation. Typical QC samples introduced in a batch of 20 samples includes as 
appropriate: a method blank, a quality control standard, a calibration check standard, 
and a sample duplicate. Matrix spike samples are also analyzed to monitor sample 
matrix interferences. Control limits for QC samples are statistically determined. When 
control limits are exceeded, corrective action is taken and either the analysis is repeated 
or the data is qualified. 
 

• Participation in an external proficiency testing regime provided by the Canadian 
Association for Laboratory Accreditation (CALA).  
 

• Internal training program to ensure laboratory analysts are adequately trained when 
performing a test method and have proven proficient at the test methods they perform 

 
• A Continual improvement program has been started to provide a systematic method of 

identifying and addressing issues that would bring about change and eventually impede 
the consistent production of valid test results.  
 

• Annual ISO/IEC 17025 calibration of key measurement instruments has been 
implemented for lab balances, pipettes, and thermometers. A daily monitoring program 
ensures verification of calibration for these instruments. 
 

• A formal document control and records management program has been started to 
ensure changes to documents are authorized and controlled and laboratory records are 
managed to ensure integrity.   

 



 

2011 ANNUAL REPORT  
PAGE 9 

  
 

 
Table 3.1 
City of Guelph Wastewater Treatment Plant 
Final Effluent Quality Data, Year 2011 

 
2011 pH Temp TKN NO3-N NO2-N 5E. Coli TCR SBR

Concentration Loading Concentration Loading Concentration Loading Concentration Loading Concentration Loading

0C (mg/L) (kg/d) (mg/L) (kg/d) (mg/L) (kg/d) (mg/L) (kg/d) (mg/L) (mg/L) (mg/L) (mg/L)
(CFU/100 

mL) (mg/L) (mg/L)

Jan 7.8 13.4 2.2 91 2.2 91 2 91.1 0.11 4.7 1.75 0.57 23.8 32.3 0.29 10 0 1.47
Feb 7.8 12.7 2.2 88 2.7 109.1 2 97.8 0.11 4.7 1.96 0.85 37.1 33.37 0.24 25 0 1.88
March 7.7 12.1 2 116.5 2.3 129.1 2 120.4 0.12 6.9 2.99 1.83 111.9 26.68 0.39 13 0 1.69
Apr 7.8 13.1 2 115.4 2.8 167 2 113.9 0.12 6.6 1.37 0.38 21.8 28.87 0.22 37 0 2.71
May 7.9 14.5 2.7 180.3 3 204.6 2 143.9 0.12 7.4 1.93 0.49 36.3 24.91 0.28 16 0 1.72
June 8.0 17.2 2.2 123.9 2.2 123.9 2 118.5 0.11 6.5 1.26 0.11 6.1 25.68 0.21 16 0 1.72
July 8.1 19 2 91 2.3 108.8 2 93.1 0.14 6.4 1.32 0.13 6 28.36 0.21 32 0 2.24
Aug 8.1 20.8 2 84.3 2.3 99.4 2 83.8 0.17 7.3 1.17 0.08 3.3 28.03 0.18 65 0 2.04
Sept 7.9 21 2 89.2 2 89.2 2 90 0.16 7.2 1.6 0.28 12.7 30.09 0.06 15 0 1.67
Oct 7.9 18.7 2 91.6 2 91.6 2 106.1 0.15 7.1 1.1 0.17 8.1 29.13 0.12 47 0 0.95
Nov 7.9 17.3 2.4 121.1 2.6 127.3 2 93.2 0.13 6.2 1.03 0.21 12.1 30.02 0.1 38 0 1.27
Dec 8.0 14.8 2 117.3 4.2 251.5 2 112.1 0.13 6.9 1.66 0.47 26.6 25.22 0.24 45 0 0.93
Annual 
Average 7.9 16.2 2.1 109.1 2.4 126.4 2.0 105.3 0.1 6.5 1.6 0.5 25.5 28.6 0.2 29.92 0.00 1.69
Winter 
Average 7.8 14.1 2.2 106.8 2.8 141.6 2.0 102.9 0.1 5.9 1.9 0.8 42.3 29.5 0.3 26.20 0.00 1.45
Summer 
Average 8.0 17.8 2.1 110.8 2.4 126.4 2.0 107.0 0.1 6.9 1.4 0.2 13.5 27.9 0.2 32.57 0.00 1.86
Notes: 1

2
3
4
5
6
7 As per the certif icate of approval, total chlorine residual is equal to or less than 0.02mg/L

TSS PTot

The Summer period is April 1 to October 31.  The Winter period is November 1 to March 31.
Escherichia Coli values are calculated geometric means.
n/a = not applicable – Nr = Not Recorded

Total Ammonium Nitrogen

All cBOD5 and BOD5 analysis conducted by independent CAEAL accredited laboratory only.
SBR, sodium bisulphite residual
All analyses based on 24-hour f low  paced composite samples.